

Bodycote Materials Testing Ltd Coatings Division
6 Coronet Way, Centenary Park Eccles, Manchester M50 1RE UK
Tel +44 (0)161 787 3250 Fax +44 (0)161 787 3251



Test Certificate

IFC Techprocomplex LLC
2, 2, 152 Profsoyuznaya s
Moscow
Russia
117321

REF NoN707703/4-4 Issue 1
Ord No Cash account

Date Tested 01/11/2007
Date Reported 27/11/2007

Test Product: A sample sheet TIAL-M/TIAL-MGP backing

Specification - ASTM D2240 -05

Description of product tested

TIAL-M/TIAL-MGP heat-shrinkable wrap-around sleeve operating at temperature up to 60°C with TIAL-P wet epoxy primer.

| ASTM D2240 – 05 Shore D | | | |
|-------------------------|-----------------------|------------------------|------------|
| TIAL-M Backing | | | |
| Item number | Test Temperature (°C) | Individual values | Mean value |
| 1 | 23 | 56, 55, 55, 56, 55, 56 | 55.5 |
| 2 | 23 | 56, 56, 56, 55, 56, 56 | 55.8 |
| 3 | 23 | 56, 56, 55, 56, 56, 55 | 55.7 |
| 4 | 23 | 55, 56, 56, 55, 55, 55 | 55.3 |
| 5 | 23 | 55, 55, 55, 55, 55, 56 | 55.2 |
| 6 | 23 | 55, 56, 56, 55, 55, 55 | 55.3 |

Test equipment used:

Shore Durometer Type D serial number 89216 Calibration due 01/2008
Checking standard White LDPE Shore D hardness value 50

The test specimens were conditioned for 24 hours at 23 ± 2°C and 50 ± 5% relative humidity.

The test temperature was maintained within ± 2°C of the required temperature throughout the test.

The above testing has been carried out in accordance with the requirements of the governing specification and or clients requirements, and controlled within the laboratories BS/EN/ISO/IEC 17025 UKAS accredited quality system. However, the testing is not covered under the laboratories UKAS testing schedule.

Authorised by: Mr T S Haynes
AMI MechIE, TMIIE, Eng Tech
O.M.I.:CORR

~~Operations Manager
Bodycote Testing Ltd.
North West Laboratory~~

For and on behalf of
Bodycote Materials Testing. Ltd

Witnessed by


Mr S. Davenport Inspection/Expediting Engineer
Velosi Europe Limited